




ORDERING INFORMATION 

SHIPMENT: We ship UPS whenever possible. Larger shipments are made by common carrier, freight collect. On written 
orders please include street address or name of street and nearest intersecting road if on a rural route. A Post Office 
Box is not enough for UPS. Most orders are shipped within 2 working days. 

PRICES: All prices are subject to change without prior notice. Prices in effect at time of shipments, regardless of date 
of order, shall apply. 

TERMS: COD unless prior credit arrangements have been made. 

DAMAGED OR SHORTAGES IN SHIPMENT: All claims for damaged or missing merchandise must be made to us within 
15 days of receipt of shipment. If a shipment reaches you in damaged condition and is accepted it is your responsibility 
to make a claim with the carrier. If damage occurred due to improper packing let us know at once. The same applies 
to shortages. 

RETURN GOODS POLICY: Do not return parts without a written authorization. Parts returned freight collect or without 
approval will not be accepted. 

INTERNATIONAL ORDERS: All international orders carry a $20.00 handling fee. Terms to be Payment in Advance, Bank 
Draft or Letter of Credit. 

WHEN ORDERING: Whenever possible please include the serial number of the car when ordering parts. This enables 
Club Car's Service Parts Department to process your order accurately and on a timely basis. 

TELEPHONE ORDERS: Call area code 404-863-3000 and ask for Service Parts. 

MAIL ORDERS: Write to Club Car, Inc., P.O. Box 204658, Augusta, GA 30917-4658, Attention: Service Parts. 



CONTENTS 

VISUAL INDEX ................................................................................................ iii 

BODY AND TRIM GROUP SECTION I 
Figure 1.1 . Final Assembly. Carryall I1 . Sheet 1 of 2 .................................................... 1-2 

Listing .................................................................................................. 1-3 
Figure 1.1 . Final Assembly. Carryall II . Sheet 2 of 2 .................................................... 1 4  

.................................................................................................. Listing 1-5 
Figure 1.2 . Body Assembly - Front and Rear ......................................................... 1-6 

.................................................................................................. Listing 1-7 
. Figure 1-3 Box Bed Assembly .......................................................................... 1-8 
.................................................................................................. Listing 1-9 
. Figure 1 4  Seat Bottom and Seat Back Assembly ..................................................... 1-10 

Listing .................................................................................................. 1-11 

POWER TRAIN GROUP SECTION II 
. Figure 2.1 Final Assembly, Engine ...................................................................... 2-2 
.................................................................................................. Listing 2-3 
. Figure 2.2 Final Assembly. Engine .................................................................... 2 4  
.................................................................................................. Listing 2-5 
. Figure 2-3 Final Assembly. Engine ...................................................................... 2-6 
.................................................................................................. Listing 2-7 
. Figure 2 4  Drive Clutch .................................................................................. 2-8 
.................................................................................................. Listing 2-9 
. Figure 2.5 Driven Clutch ................................................................................ 2-10 
.................................................................................................. Listing 2-10 

Figure 243 . Muffler Assembly ............................................................................ 2-11 
Listing .................................................................................................. 2-11 

Figure 2.7 . Air Cleaner W/Carburetor and Linkage ..................................................... 2-12 
.................................................................................................. Listing 2-13 
. Figure 2-8 Carburetor Assembly ........................................................................ 2-14 

Listing .................................................................................................. 2-15 
Figure 2.9 . GeneratodStarter ............................................................................ 2-16 

Listing .................................................................................................. 2-17 
Figure 2.10 . Transmission Assembly .................................................................... 2-18 

Listing .................................................................................................. 2-18 
Figure 2-1 1 . Drive Unit .................................................................................... 2-20 

Listing .................................................................................................. 2-21 
Figure 2.12 . F & R Shifter Assembly ..................................................................... 2-22 

Listing .................................................................................................. 2-23 
Figure 2.13 . Inner Frame Assembly ..................................................................... 2-24 

Listing .................................................................................................. 2-25 
Figure 2.14 . Fuel System Assembly ..................................................................... 2-26 

Listing ............................................................................................... 2-27 

SUSPENSION AND STEERING GROUP SECTION Ill 
Figure 3-1 . Steering Column Assembly ................................................................. 3-2 

.................................................................................................. Listing 3-3 
Figure 3.1 . Steering Assembly ........................................................................... 3-4 

.................................................................................................. Listing 3-5 
Figure 3-2 . Front Suspension Assembly ................................................................ 3-6 

.................................................................................................. Listing 3-7 
Figure 3-3 . Rear Suspension Assembly ................................................................. 3-8 

.................................................................................................. Listing 3-9 

BRAKE SYSTEM AND PEDAL GROUP SECTION IV 
Figure 4-1 . Brake Cluster. Right Hand and Left Hand .................................................. 4-2 

.................................................................................................. Listing 4-3 
. Figure 4-2 Brake Pedal and Cable Assembly ........................................................... 4-4 
.................................................................................................. Listing 4-5 

Figure 4.3 . Accelerator Pedal Assembly ................................................................ 4-6 
.................................................................................................. Listing 4-7 

ELECTRICAL SYSTEM SECTION V 
Figure 5.1 . Final Assembly. Wiring Diagram. Carryall II ................................................ 5-2 

.................................................................................................. Listing 5-3 
Figure 5.2 . Electrical Component Box Assembly ....................................................... 5 4  

.................................................................................................. Listing 5-5 

ACCESSORIES SECTION VI 



CARRYALL-I1 CLUB CAR 

-1 (SHEET 1 OF 2) -1 (SHEET 2 OF 2) 

[=I @ 

VISUAL INDEX I 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EGWBtW41 thnr EG9048-231110 

BODY ASS'Y, 
FRONT & REAR 
FIGURE 1-2 
PAGE 1-6 



CARRYALL-I1 CLUB CAR 

VISUAL INDEX I1 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EGB603-89441 thru EGW231110 



CARRYALL-I1 CLUB CAR 

VISUAL INDEX Ill 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EG8603-89441 thru EG9048231110 



1 :  

t t  
FUEL SYSTEM ASS'Y 
FIGURE 2-14 
PAGE 2-26 

CARRYALL-II CLUB CAR 

VISUAL INDEX IV 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EGMn-89441 thm EG9048231110 



CARRYALL-II CLUB CAR 

STEERING COLUMN ASS'Y 
FIGURE 3-1 
PAGE 3-2 

DAL & CABLE ASS'Y OR PEDAL ASS'Y 

[m] @ 

VISUAL INDEX V 

Manual No. 1013932 - Issue Date 10/89 
Effective Setial No. EG86WS9441 thm EG904B231110 vii 





Section I 

BODY AND TRIM GROUP 



1 I SEE FIG. 1-3 

(SHEET 1 OF 2) INDEX NUMBERS 1-41. SEE LIST 1-1. 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG8603-89441 thru EG9048231110 



Manual No. 1013932 - Issue Date 1W89 
Effecttve Serial No. EG8W439441 thru EG9048-231110 

FIGURE- 
ITEM 

NUMBER 

1 - 

- 1 

- 2 
- 3 
- 4 

PART 
NUMBER 

NO # 

NO # 

1013344 
1014883 
1013340 

I 
- 5 
- 6 
- 7 

- 8 
- 9 
- 10 

- 11 

- 12 
- 13 

- 14 

- 15 

- 16 
- 17 
- 18 
- 19 
- 20 
- 21 
- 22 
- 23 
- 25 
- 26 
- 27 
- 28 
- 29 
- 30 
- 31 
- 32 
- 33 
- 34 
- 35 
- 36 
- 37 
- 38 
- 39 
-40 
- 41 

UNITS 
PER 
ASM 

1 
1 
1 

FINAL ASSEMBLY, CARRYALL-II 

DESCRIPTION 
1 2 3 4  

FINAL ASSEMBLY, CARRYALL-II 
FOR ILLUSTRATION. SEE FIGURE 1-1, SHEET 1 OF 2 

BODY ASSEMBLY COVERS - FRONT & REAR 
FOR DETAIL BREAKDOWN, SEE FIGURE 1-2 

DASH COMPONENT, LEFT 
SAFETY WARNING LABEL 
CENTER DASH PANEL W/OIL LIGHT OPENING 

1012323 
1013492 
NO # 

1013343 
1013820 
NO # 

NO # 

1013328 
NO # 

NO # 

NO # 

1012499 
1015032 
1012505 
1012415 
1012530 
1014645 
1014738 
1015353 

304 
332 

1015040 
1011553 

8626 
1010934 

1241 
7174 
1242 
320 

1028 
451 

1013483 
1015041 
1011990 

357 
706 

1 
1 
1 

1 
1 
1 

1 

N R  
1 

1 

1 

1 
1 
2 
1 
1 
2 
1 
1 
2 
2 
1 
1 
2 
4 
4 
4 
4 
2 
2 
2 
2 
1 
2 
2 
2 

OIL LIGHT 
LOAD DECAL 
STEERING ASSEMBLY 

FOR DETAIL BREAKDOWN, SEE FIGURE 3-1 
DASH COMPONENT, RIGHT 
CARGO BED LOAD 
SEAT BACK & SEAT BOTTOM ASSEMBLY 

FOR DETAIL BREAKDOWN, SEE FIGURE 1-4 
BOX BED ASSEMBLY 

FOR DETAIL BREAKDOWN, SEE FIGURE 1-3 
SOLID STRIPE, 2" WIDE (150' ROLL) 
F&R SHIFTER ASSEMBLY 

FOR DETAIL BREAKDOWN, SEE FIGURE 2-12 
ACCELERATOR PEDAL ASSEMBLY 

FOR DETAIL BREAKDOWN, SEE FIGURE 4-3 
BRAKE PEDAL & CABLE ASSEMBLY 

FOR DETAIL BREAKDOWN, SEE FIGURE 4-2 
STEERING COLUMN BOOT 
MAT, FLOOR 
KEY 
KEY SWITCH (INCLUDES ITEM 18) 
DECAL ONIOFF 
SNAP WASHER KIT (BLACK) 
BACK-UP STRIP 
OPERATING INSTRUCTIONS DECAL 
1/4-20 X 1" HEX HEAD BOLT 
114 FLATWASHER 
TAILSKIRT 
TRAILER HITCH DECAL 
#I0 X 518 AB SLOTTED HEX HD. SCREW 
511M8 X 1" HEX HEAD CAP SCREW 
5/16 FLATWASHER 
5/16 LOCKWASHER 
5/16-18 HEX NUT 
3/8-16 X 1" HEX HEAD CAP SCREW 
1/4-20 HEX NUT 
114 LOCKWASHER 
BRACE 
TRAlLER HITCH 
318 FLATWASHER 
318 LOCKWASHER 
3/8-16 HEX NUT 



7  SEE FIGS. 2-4, 2-5, 2-10, & 2-11] 
I 

DETAIL A 

'@@L \, @-@ 

22 

TYP 

FIGURE 1-1. FINAL ASSEMBLY, CARRYALL-II. 
(SHEET 2 OF 2) INDEX NUMBERS 1-33. SEE LIST 1-1. 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EGMO3-69441 thru EGSW-231110 



FINAL ASSEMBLY, CARRYALL-II 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG-89441 thru EGXJ48-231110 

DESCRIPTION 
1 2  3 4  

FINAL ASSEMBLY, CARRYALL-II 
FOR ILLUSTRATION, SEE FIGURE 1-1, SHEET 2 OF 2 

FUEL SYSTEM ASSEMBLY 
FOR DETAlL BREAKDOWN, SEE FIGURE 2-14 

AIR CLEANER ASSEMBLY AND CARBURETOR ASSEMBLY 
FOR DETAIL BREAKDOWN, SEE FIGURES 2-7 & 2-8 

FINAL ASSEMBLY, ENGINE 
FOR DETAIL BREAKDOWN, SEE FIGURE 2-1 

GENERATOWSTARTER 
FOR DETAIL BREAKDOWN, SEE FIGURE 2-9 

PROP ROD WARNING DECAL 
PROP ROD DECAL 
DRIVE CLUTCH, DRIVEN CLUTCH, TRANSMISSION & DIFFERENTIAL 

FOR DETAIL BREAKDOWN, SEE FIGURES 2-4, 2-5, 2-10, AND 2-11 
FINAL ASSEMBLY, WIRING DIAGRAM 

FOR DETAIL BREAKDOWN, SEE FIGURE 5-1 
MUFFLER ASSEMBLY 

FOR DETAIL BREAKDOWN, SEE FIGURE 2-6 
REAR SUSPENSION AND BRAKE CLUSTERS, RIGHT & LEFT HAND 

FOR DETAIL BREAKDOWN. SEE FIGURES 3-3 8 4-1 
TIRE, POWER RIB, WHITE RIM 
TIRE, TERRA TRACTION, WHITE RIM 
TIRE, TERRAGARD TIRE AND WHEEL, BElGE RIM 
BATTERY HOLD DOWN 
BATTERY 
1/4" WIDE FLAT WASHER 
1/4-20 NYLON LOCKNUT 
3/8-16 X 3/8 BATTERY TERMINAL BOLT 
ELECTRICAL COMPONENT BOX 

FOR DETAIL BREAKDOWN, SEE FIGURE 5-2 
INNER FRAME ASSEMBLY 

FOR DETAIL BREAKDOWN. SEE FIGURE 2-13 
FROKT SUSPENSION 

FOR DETAIL BREAKDOWN, SEE FIGURE 3-2 
LUG NUT PACKAGE (8 PIECES) 
GROMMET 
PROP ROD 
118 PROTRUDING HEAD RIVET 
3/8 DIAMETER ROD CLIP 
318 FLAT WASHER SPECIAL 
COTTER PIN 
DUST SEAL 
MOVING PARTS WARNING LABEL 
#440 X 314" ROUND HEAD SCREW 
REVERSE BUZZER 
#4 FLAT WASHER 
#4 HELICAL SPRING LOCKWASHER 
#440 HEX NUT 
#4 NYLON WASHER 
#6-32 X 112" PAN HEAD SCREW 
#6-32 "K" LOCKNUT 
RNERSE BUZZER KIT 

INCLUDES ITEMS 20 THRU 36 

FIGURE- 
ITEM 

NUMBER 

1 - 

- 1 

- 2 

- 3 

- 4 

- 5 
- 6 
- 7 

- 8 

- 9 

- 10 

- 11 
- 11 
- 11 
- 12 
- 13 
- 14 
- 15 
- 16 
- 17 

- 18 

- 19 

- 20 
- 21 
- 22 
- 23 
- 24 
- 25 
- 26 
- 27 
- 28 
- 29 
- 30 
- 31 
- 32 
- 33 
- 34 
- 35 
- 36 
- 37 

PART 
NUMBER 

NO # 

NO # 

NO # 

NO # 

NO # 

1013490 
1013491 
NO # 

NO # 

NO # 

NO # 

1014774 
1014775 
1015559 
1013882 
1012328 
1011931 

8233 
1012404 
NO # 

NO # 

NO # 

1011390 
7861 

1013411 
1013412 
1013413 

334 
7910 

1012186 
1013392 

8066 
1015558 
1012431 

8058 
8057 

1015718 
1015720 
1011229 
1015570 

UNITS 
PER 
ASM 

1 

1 

1 

1 

1 
1 
1 

1 

1 

1 

2 
2 
2 
1 
1 
2 
2 
2 
1 

1 

1 

2 
1 
1 
1 
1 
1 
1 
4 
1 
2 
1 
2 
2 
2 
4 
1 
1 
1 



27 REQUIRED FOR VEHICLES WITH 
SERIAL #s EG8612-92739 AND EARLIER 

FIGURE 1-2. BODY ASSEMBLY - FRONT & REAR. SEE LIST 1-2. [m] " 

DETAIL A 

31 4 

0 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG86034W41 thm EG904&231110 

DETAIL B 

7 



Manual No. 1013932 - Issue Date 10189 
Effective Senal No. EG8603-89441 thru EG9048231110 

FIGURE- 
ITEM 

NUMBER 

2 - 

- 1 
- 1 
- 2 
- 3 
- 4 

PART 
NUMBER 

NO # 

1015123-04 
1013908 
1013493 

7251 
1011014 

I 
- 5 
- 6 
- 7 
- 8 
- 9 
- 10 
- 11 
- 12 
- 13 
- 14 
- 15 
- 16 
- 17 
- 18 
- 19 
- 20 
- 21 
- 22 
- 23 
- 24 
- 25 
- 26 
- 27 
- 28 
- 29 

- 30 
- 31 
- 32 
- 33 
- 34 

- 34 

- 35 

- 35 

- 36 
- 37 
- 38 
- 39 
- 40 
- 41 
- 42 
- 43 
- 44 
- 45 
- 46 
- 47 
- 48 

UNITS 
PER 
ASM 

1 
1 
1 
2 
1 

BODY ASSEMBLY, FRONT & REAR 

DESCRIPTION 
1 2  3 4  

BODY ASSEMBLY - FRONT & REAR 
FOR ILLUSTRATION, SEE FIGURE 1-2 

COWL - GRAY 
COWL WITH HEADLIGHT OPENING - GRAY 
NAMEPLATE 
SCREW - 5/16-18 X 1.00 PHILLIPS HEAD TRUSS 
TRIM COWL 

1010435 
304 
332 

1013322 
1013323 

8915 
1013348 
1010811 
1010812 

706 
334 

1013291 
1013372 

705 
357 

1028 
451 

7473 
1010546 
1015405 

71 74 
1242 

1011977 
7818 

1014642 
1014644 

1011017 
1011659 

7473 
1241 

1013985 

1013437 

1012047 

8626 

1013327 
1012629 
1012633 
1012630 
1012634 
1012349 

183 
-1013061 
1012352 
1012348 
1013394 

1241 
1013417 

2 
6 
6 
1 
1 
4 
4 
2 
2 
8 
4 
2 
1 
4 
6 
6 
6 
4 
2 
2 
2 
2 
1 
2 
1 
1 

6 
4 
4 
4 
2 

2 

8 

4 

A/R 
1 
1 
1 
1 
1 
3 
3 
1 
1 
1 
2 
1 

CARRIAGE BOLT, 5/16-l8 UNC 
BOLT, 1/4-20 X 1" HEX HEAD 
114 FLATWASHER 
INNER FENDER - RIGHT HAND 
INNER FENDER - LEFT HAND (NOT SHOWN) 
BOLT, 5/16-18 X 3 HEX HEAD 
BLOCKPLATES 
MOUNT - BRAKE (B) 
MOUNT - BRAKE (A) 
NUT, 3/8-16 HEX 
318 FLATWASHER 
PIVOT SUPPORT WELD ASSEMBLY 
HINGE CONNECTING ROD 
BOLT, 3/6-16 X 1-114 HEX 
3/8 LOCKWASHER 
NUT, 1/4-20 HEX 
114 LOCKWASHER 
LOCKNUT 5/16-18 UNC 
SPACER 
5/16-l8 X 2.00" RD. HD. SQ. NK. BOLT 
5/16 LOCKWASHER 
NUT, 5/16-18 HEX 
FRONT BUMPER 
CARRIAGE BOLT, 5/16-18 X 1 112 
BUMPER WELD ASSEMBLY 
BUMPER KIT 

INCLUDES ITEMS 22, 23, 24, 28 & 29 
SCREW FLANGE LOCK 
SLAB BASE '7" NUT 
LOCKNUT, 5/16-18 NYLON 
5/16 FLATWASHER 
BUMPER GUARD - SIDE 

(FOR VEHICLES WlTH SERIAL NUMBERS EG8612-92740 AND LATER) 
BUMPER GUARD - SIDE 

(FOR VEHICLES WlTH SERIAL NUMBERS EG8612-92739 AND EARLIER) 
#&32 SELF-TAP SCREW TYPE F 

(FOR VEHICLES WlTH SERIAL NUMBERS EG8612-92740 AND LATER) 
#10 AB x 518 SLOTTED HEX HEAD SCREW 

(FOR VEHICLES WlTH SERIAL NUMBERS EG8612-92739 AND EARLIER) 
PIN STRIPE (150' ROLL) 
CHOKE COVER 
CHOKE COMPRESSION SPRING 
CHOKE BASE 
SHOULDER SCREW 
2" HOSE CLAMP 
#10 FLATWASHER 
#lo-32 NYLON LOCKNUT 
AIR INTAKE HOSE 
2 314" HOSE CLAMP 
FRAME GROUND WARNING LABEL 
5/16 FLAT WASHER 
BATTERY DANGER LABEL 



DETAIL A 21 DETAIL B 

1 

FIGURE 1-3. BOX BED ASSEMBLY. SEE LIST 1-3. 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EG8tXS89441 thru EG8733-124844 



Manual No. 1013932 - Issue Date 10/89 
Effective +rial No. ECiWX-89441 thru EG8733-124844 

BOX BED ASSEMBLY 

DESCRIPTION 

1 2 3 4  

BOX BED ASSEMBLY 
FOR ILLUSTRATION, SEE FIGURE 1-3 

DANGER DECAL 
CORNER CAP 
#lo-24 X 5/8 THREAD CUT SCREW 
BED RAIL FRAME & BOX WELDMENT 

UNITS 
PER 
ASM 

1 
4 
12 
1 

FIGURE- 
ITEM 

NUMBER 

3 - 

- 1 
- 2 
- 3 
- 4 

I PART 
NUMBER 

NO # 

1013395 
1013306 
1013304 
1013287 

TAILGATE WELDMENT 
LOGO DECAL 
TAILGATE SHAFT 
HAIR SPRING COTTER PIN 
"CARRYALL-II" DECAL - RIGHT (NOT SHOWN) 
5/32 POP RIVET 
F&R NAMEPLATE 
SERVICE LATCH DECAL 
SERVICE LATCH HANDLE 
NYLON BUSHING 
NYLON SPACER BUSHING 
BED LATCH TORSION SPRING 
LATCH & SHAFT ASSEMBLY 
1/4-20 X 1 1/2 PHILLIPS TRUSS HEAD MACHINE SCREW 
"CARRYALL-\I" DECAL - LEFT 
1/4-20 NYLON LOCKNUT 
WIRE ROPE & EYE ASSEMBLY 
TAILGATE CORNER CAP - RIGHT (NOT SHOWN) 
1/4-20 X 314 TRUSS HEAD PHlLLlPS SCREW 
1/4 FLATWASHER - STAINLESS STEEL 
TAILGATE CORNER CAP - LEFT 
TAILGATE BUMPER 
#10 X 112 PHILLIPS PAN HEAD SCREW 
W32 SELF TAP SCREW 
LOCKWASHER 
CHOKE COMPRESSION SPRING 
HANDLE WELDMENT - LEFT 
HANDLE WELDMENT - RIGHT (NOT SHOWN) 
KNOB 
LATCH PIN ASSEMBLY 
1/4-20 X 5/16 RD. HD. MACHINE SCREW 

1 
1 
1 
2 
1 
2 
1 
1 
1 
2 
1 
1 
1 
1 
1 
7 
2 
1 
6 
2 
1 
2 
2 
2 
2 
2 
1 
1 
2 
1 
1 

- 5 
- 6 
- 7 
- 8 
- 9 
- 10 
- 11 
- 12 
- 13 
- 14 
- 15 
- 16 
- 17 
- 18 
- 19 
- 20 
- 21 
- 22 
- 23 
- 24 
- 25 
- 26 
- 27 
- 28 
- 29 
- 30 
- 31 
- 32 
- 33 
- 34 
- 35 

1013719 
1013317 
1013305 
1013366 
1013325 
1013357 
1013362 
1013489 
1014897 

1032 
1013405 
1013402 
1014266 

8418 
1013326 

8233 
1013384 
1013705 

8248 
1011964 
1013581 
1013480 

7577 
1012047 
1011610 
1012633 
1013202 
1013203 
1013318 
1013404 
1014895 



FIGURE 1-3A. BOX BED ASSEMBLY. SEE LIST 1-3A. 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG8733.124845 thru EG9048-231110 



BOX BED ASSEMBLY 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EG8733-124845 thru EG9046-231110 



FIGURE 1-4. SEAT BACK & SEAT BOTTOM ASSEMBLY. SEE LIST 1-4. [m) @ 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG8603-89441 thru EG9048-231110 



SEAT BACK & SEAT BOTTOM ASSEMBLY 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG860389441 thru EG9048231110 

FIGURE- 
ITEM 

NUMBER 

4 - 
- 1 
- 2 
- 3 
- 4 
- 5 
- 6 
- 7 
- 8 
- 9 
- 10 
- 11 

- 12 

- 13 
- 14 
- 15 

- 16 
- 17 
- 18 
- 19 
- 20 
- 21 

PART 
NUMBER 

NO # 

8248 
8304 

1013335 
1015652-02 
1013309 
1010545 

7479 
1013319 

332 
8233 

1013321 

1013320 

1013311 
1013312 
1015645-02 

1015627-02 
1015626-02 
1014662 

7847 
1014734 

304 

UNITS 
PER 
ASM 

8 
8 
2 
2 
1 
2 
4 
2 
14 
6 
1 

1 

4 
1 
1 

AIR 
AIR 

2 
2 
1 
4 

DESCRIPTION 
1 2 3 4  

SEAT BACK & SEAT BOTTOM ASSEMBLY 
FOR ILLUSTRATION, SEE FIGURE 1 4  

SCRNV, 1/4-20 X 3/4" 
LOCKWASHER, 1/4 INTERNAL TOOTH 
CAP, SEAT BACK - BLACK 
SEAT BACK ASSEMBLY - THIN WHITE WITH BLACK CAP 
aAG STRAP, SEAT BOTTOM 
SCRNV, 1 / 4 4  X 314 TYPE AB 
HEX BOLT, 1/4-20 X 1 114 
VINYL ARMREST 
1/4 FLAT WASHER 
1/4-20 NYLON LOCKNUT 
LEFT ARMREST ASSEMBLY 

INCLUDES ITEM 8 
RIGHT ARMREST ASSEMBLY 

INCLUDES ITEM 8 
SEAT BUMPER - SHORT 
SEAT BUMPER - LONG 
SEAT BOTTOM ASSEMBLY - WHITE 

INCLUDES ITEMS 5, 6, 13 AND 14 
FOR ILLUSTRATION, SEE FIGURE 1-4 

VINYL COVER - SEAT BOTTOM -WHITE 
VINYL COVER - SEAT BACK - WHITE 
ARMREST MOUNTING BRACKET 
HEX BOLT, 1/4-20 X 314" 
SEAT BOTTOM STIFFENER 
HEX BOLT, 11/4-20 X 1" 





Section II 

POWER TRAIN GROUP 



FIGURE 2-1. FINAL ASSEMBLY, ENGINE. SEE LIST 2-1. 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG8603-89441 thru EG9048231110 



FINAL ASSEMBLY, ENGINE 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EGtW3-89441 thru EG904g231110 



2 

DETAIL A 

FIGURE 2-2. FINAL ASSEMBLY, ENGINE. SEE LIST 2-2. 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG13KM394.41 thru EG9048231110 



FINAL ASSEMBLY, ENGINE 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EGtW3-89441 thru EG9048231110 

FIGURE- 
ITEM 

NUMBER 

2 - 

- 1 
- 2 
- 3 
- 4 
- 5 
- 6 
- 7 
- 8 
- 9 
- 10 
- 11 
- 12 
- 13 
- 14 
- 15 
- 16 
- 17 
- 18 
- 19 
- 20 
- 21 
- 22 
- 23 
- 24 
- 25 
- 26 
- 27 
- 28 
- 29 
- 30 
- 31 
- 32 
- 33 
- 34 
- 35 
- 35 
- 35 
- 35 
- 35 
- 36 
- 37 
- 38 
- 39 
- 39A 
- 4 0  
- 41 
- 42 
- 43 
- 44 

PART 
NUMBER 

NO # 

1012909 
1012945 
1012981 
1012939 
1012938 
1012941 
1012984 
1012523 
1012895 
1012864 
1012525 
1012983 
1012513 
1012511 
1013963 
1012857 
1012899 
1012514 
1012863 
1012926 
1012512 
1012708 
1012858 
1012518 
1012985 
1012854 
1012986 
1012898 
1012855 
1012897 
1012521 
1012861 
1012860 
1012865 
1012947 
1012948 
1012949 
1012950 
1012951 
1012519 
1012894 
1012862 
1012927 
1012896 

451 
332 

1241 
1011990 
1012529 

UNITS 
PER 
ASM 

3 
2 
1 
1 
1 
1 
1 
1 
9 
2 
2 
1 
1 
1 
1 
1 
6 
1 
2 
1 
1 
6 
1 
1 
5 
1 
2 
2 
1 
1 
1 
1 
1 
2 

N R  
N R  
Am 
N R  
Am 

1 
1 
1 
1 
2 
6 
2 
9 
6 
1 

DESCRIPTION 
1 2 3 4  

FINAL ASSEMBLY, ENGINE 
FOR ILLUSTRATION, SEE FIGURE 2-2 

BOLT, 6 X 14 
TUBING 
CLAMP 
HOLDER 
CONNECTOR, CORD 
CLAMP 
OIL SENDING UNIT 
GAUGE, OIL 
BOLT, 8 X 38 
SEAT, SPRlNG 
SPRING, VALVE 
GUIDE, EXHAUST VALVE 
VALVE, INLET 
GASKET, HEAD 
HEAD. CYLINDER 
NUT, LONG 
BOLT, 8 X 45 
VALVE, EXHAUST 
COLLET, VALVE 
STUD 
CYLINDER ASSEMBLY 
NUT, lOMM 
PLATE, BREATHER 
GASKET, CYLINDER 
STUD 
GROMMET 
LOCKWASHER, M4 
SCRW 4 X 14 
CLAMP 
BOLT, 6 X 30 
COIL EXCITING 
GASKET 
PLUG, MAIN DRAIN 
TAPPET 
CAP, TAPPET t = 2.7MM 
CAP, TAPPET t = 2.9MM 
CAP, TAPPET t = 3.15MM 
CAP, TAPPET t = 3.4MM 
CAP. TAPPET t = 3.65MM 
GASKET 
SIDE BASE 
O-RING 
STUD 
PIN, DOWEL 
LOCKWASHER, 1/4 
FLATWASHER. 114 
FLATWASHER, 5/16 
FLATWASHER, 3/8 
BOLT WITH LOCKWASHER, 6 X 12 



FIGURE 2-3. FINAL ASSEMBLY, ENGINE. SEE LIST 2-3. 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EG860389441 thru EG9048231110 



Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EG8603-89441 thru EG9048231110 

I 

FIGURE- 
ITEM 

NUMBER 

3 - 

- 1 
- 2 
- 3 
- 3 
- 3 
- 4 
- 5 
- 6 
- 7 
- 8 
- 8 
- 8 
- 9 
- 9 
- 9 
- 10 
- 11 

- 12 
- 13 
- 14 
- 15 
- 16 
- 17 
- 18 
- 19 
- 19 
- 19 
- 20 
- 21 
- 22 
- 23 

PART 
NUMBER 

NO # 

1012524 
1012867 
1012873 
1012954 
1012955 
1012872 
1012871 
1012517 
1012878 
1012515 
1012958 
1012959 
1012516 
1012960 
1012961 
1012879 
1013989 

1012877 
1013964 
1012884 
1012886 
1012885 
1013990 
1013965 
1012875 
1012952 
1012953 
1012874 
1012882 
1012881 
1012880 

UNITS 
PER 
ASM 

2 
2 

Am 
Am 
Am 

1 
3 
1 
2 
1 

Am 
Am 

1 
N R  
N R  

1 
1 

2 
1 
1 
1 
1 
1 
1 

AIR 
N R  
Am 

1 
2 
1 
1 

FINAL ASSEMBLY, ENGINE 

DESCRIPTION 
1 2 3 4  

FINAL ASSEMBLY, ENGINE 
FOR ILLUSTRATION, SEE FIGURE 2-3 

SEAL, OIL 
BEARING, BALL. 6306 
SHIM, t = 1.05MM 
SHIM, t = 1.40MM 
SHIM, t = 1.70MM 
GEAR, CRANK 
KEY 
CONNECTING ROD ASSEMBLY 
RING, SNAP 
PISTON, STANDARD 
PISTON, .25MM OVERSIZE 
PISTON, .50MM OVERSIZE 
PISTON RING SET, STANDARD 
PISTON RING SET, .25MM OVERSIZE 
PISTON RING S n ,  .50MM OVERSIZE 
PIN, PISTON 
CRANK SHAFT ASSEMBLY 

INCLUDES ITEMS 4, 5 AND 17 
BEARING, BALL, 6203 
SHAFT COMPLETE 
BEARING, BALL, 6232 
WASHER, 18MM 
NUT, LEFT HAND, 18MM 
GEAR, HELICAL 
CAM SHAFT COMPLETE 
SHIM, t = 1.05MM 
SHIM, t = 1.40MM 
SHIM, t = 1.70MM 
BEARING, BALL, 6306 
BOLT, CONNECTING ROD 
LOCKWASHER 
ARM. SPLASH 



FIGURE 2-4. DRIVE CLUTCH. SEE LIST 2-4. 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EG8EE-fj9441 thru EG8801-135666 



DRIVE CLUTCH 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EGWX-69441 thru EG8801-135666 



-- I 
FIGURE 2-4A. DRIVE CLUTCH. SEE LIST 2-4A. 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EGB801-135667 thru EG904&231110 



DRIVE CLUTCH 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. €68801-135667 thm EG904.8-231110 



FIGURE 2-5. DRIVEN CLUTCH. SEE LIST 2-5. 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EG86W-89411 thru EG8801-135666 

FIGURE- 
ITEM 

NUMBER 

5 - 

- 1 
- 2 
- 3 

- 4 

- 5 
- 6 
- 7 
- 8 
- 9 
- 10 
- 11 
- 12 

PART 
NUMBER 

1012288 

1012831 
1012832 
101 2833 

1012982 

1012836 
1012834 
1012837 
1012838 
1012455 

7173 
7174 

1012571 

UNITS 
PER 
ASM 

1 

1 
1 
1 

1 

3 
1 
1 
1 
1 
1 
1 
1 

DESCRIPTION 
1 2 3 4  

DRIVEN CLUTCH 
FOR ILLUSTRATION, SEE FIGURE 2-5 

NUT, HEX 
FIXED FACE ASSEMBLY 
MOVABLE FACE ASSEMBLY 

INCLUDES ITEMS 4, 5 AND 6 
CAM BUTTON KIT 

INCLUDES ITEM 5 

SCREW, SOCKET HEAD CAP, #8-32 X 3/4 
BUSHING 
SPRING 
CAM AND HUB ASSEMBLY 
KEY 
BOLT, HEX HEAD. 5/16-18 X 3/4 
LOCKWASHER, 5/16 
FLATWASHER, HEAVY, 5/16 



FIGURE 2-5A. DRIVEN CLUTCH. SEE LIST 2-5A. 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EGW1-135667 thru EGSOE-231110 

FIGURE- 
ITEM 

NUMBER 

5A - 

- 1 
- 2 
- 3 

- 4 
- 5 
- 6 
- 7 
- 8 
- 9 
- 10 
- 11 
- 12 

PART 
NUMBER 

1014450 

1014458 
1014072 
1014454 

1012836 
1014078 
1014079 
1014077 
1014080 
1012571 

7174 
7173 

1012455 

UNITS 
PER 
ASP 

1 

1 
1 
1 

3 
1 
1 
1 
1 
1 
1 
1 
1 

DESCRIPTION 
1 2 3 4  

DRIVEN CLUTCH 
FOR ILLUSTRATION, SEE FIGURE 2-5A 

FIXED FACE - DRIVEN 
MOVABLE FACE 
DRIVEN CLUTCH BUTTON KIT 

INCLUDES ITEM 4 
#&32 X 314" SOCKET HEAD CAP SCREW 
KEY - SHORT 
SPRING 
CAM 
RETAINING RING 
5/16 HEAVY FLATWASHER 
5/16 LOCKWASHER 
5/1M8 X 3/4" H!3 HEAD BOLT 
SHAFT KEY 



FIGURE 2-6. MUFFLER ASSEMBLY. SEE LIST 2-6. 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EGtXO3-Wl11 thru EG8941-189630 

FIGURE- 
ITEM 

NUMBER 

6 - 
- 1 
- 2 
- 3 
- 4 
- 5 
- 6 
- 7 
- 8 
- 9 
- 10 
- 11 
- 12 
- 13 
- 14 
- 15 
- 16 
- 17 
- 18 
- 19 
- 20 
- 21 

PART 
NUMBER 

NO # 

1010934 
1013661 
1012510 

7174 
1242 

1012462 
332 

1013414 
1012528 
1013734 
1013161 
1012475 
1010138 
1013415 

357 
706 

1012460 
1011990 

320 
1624 
1108 

UNITS 
PER 
ASM 

1 

2 
1 
2 
2 
2 
1 
2 
1 
2 
2 
1 
2 
2 
1 
2 
2 
1 
2 
2 
2 
1 

DESCRIPTION 
1 2 3 4  

MUFFLER ASSEMBLY 
FOR ILLUSTRATION, SEE FIGURE 2 4  

BOLT, 5/16-18 HEX 
MUFFLER 
EXHAUST GASKET 
LOCKWASHER, 5/16 
NUT, 5/16-18 HEX 
BOLT, 1/4-20 HEX 
FLATWASHER, 1/4 
EXHAUST HEADER 
NUT, 8MM HEX 
8MM LOCKWASHER 
MUFFLER CLAMP 
RUBBER BUSHING 
DIMPLED LOCKNUT, 3/&16 
MUFFLER MOUNTING EXTENSION 
318 LOCKWASHER 
3/&16 UNC HEX NUT 
MUFFLER MOUNTING BAR 
3/8 FLATWASHER 
3/8-16 X 1" HEX BOLT 
BOLT, 3/6-16 HEX 
DIMPLED LOCKNUT, 1/4-20 



6 

OUNTING BAR 

FIGURE 2-6A. MUFFLER ASSEMBLY. SEE LIST 2-6A. 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EG8941-189631 thru EG9048231110 

FIGURE- 
ITEM 

NUMBER 

6A - 
- 1 
- 2 
- 3 
- 4 
- 5 
- 6 
- 7 
- 8 
- 9 
- 10 
- 11 
- 12 
- 13 
- 14 
- 15 
- 16 
- 17 
- 18 
- 19 

UNITS 
PER 
ASM 

1 

2 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
2 
6 
2 
4 
4 
2 
2 
2 

PART 
NUMBER 

NO # 

1010934 
1013661 
1012510 

7174 
1242 
8233 
332 

1012314 
1014744 
1014743 
1014969 

705 
1011990 
1012291 
1012290 

8754 
808 

1013734 
1010177 

DESCRIPTION 
1 2 3 4  

MUFFLER ASSEMBLY 
FOR ILLUSTRATION, SEE FIGURE 2-6A 

BOLT, 55/16-18 HEX 
MUFFLER 
EXHAUST GASKET 
LOCKWASHER, 5/16 
NUT, 5/1M8 HEX 
1/4-20 NYLON LOCK NUT 
FLATWASHER, 114 
EXHAUST HEADER 
CLAMP, MUFFLER 
'T' BOLT 
MUFFLER MOUNTING EXTENSION 
BOLT, 3/8-16 X 1-1/4" HEX 
3/8" FLATWASHER 
BUSHING, STEEL 
BUSHING. RUBBER 
NUT, NYLON LOCK 3/6-16 
318" TYPE "6" FLATWASHER 
LOCKWASHER, 8MM 
3/8-16 X 2 HEX BOLT 



FIGURE 2-7. AIR CLEANER WICARBURETOR AND LINKAGE. SEE LIST 2-7. 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG-1 thru EG9048231110 



Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG860389441 thru EG9048-231110 

FIGURE- 
ITEM 

NUMBER 

7 - 

- 1 
- 2 
- 3 
- 4 
- 5 
- 6 

- 7 

- 8 
- 9 
- 10 
- 11 
- 12 
- 13 
- 14 
- 15 
- 16 
- 17 
- 18 
- 19 
- 20 
- 21 
- 22 

- 23 
- 26 
- 27 

- 28 
- 29 
-30 
- 31 
- 32 
- 33 
- 34 
- 35 
- 36 
- 37 
- 38 
- 39 
-40  
- 41 
- 42 

AIR 

UNITS 
PER 
ASM 

1 
3 
1 
1 
1 
1 

1 

1 
5 
3 
2 
1 
1 
1 
1 
5 
1 
1 
2 
1 
1 
1 

3 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 

PART 
NUMBER 

NO # 

1015535 
1014957 
1015534 
1012348 
1012933 
1012910 

1012930 

332 
451 

1012919 
1013064 
1014803 
1015531 
1012912 
1012932 
1012909 
1013379 
1013380 
1012769 
1013333 
1013332 
1014951 

1014956 
1012507 
1013429 

1012509 
1012907 
1012922 
1012905 
1012908 

7847 
1011697 
1012906 

1028 
1013334 
1012900 
1012533 
1012901 
1013991 
1012931 

CLEANER WlTH CARBURETOR AND LINKAGE 

DESCRIPTION 
1 2 3 4  

AIR CLEANER WITH CARBURETOR AND LINKAGE 
FOR ILLUSTRATION, SEE FIGURE 2-7 

AIR FILTER INLET COVER 
#lo-24 X 1/2" WASHER HEAD SCREW 
GOVERNOR WARNING DECAL 
HOSE CLAMP, 2" 
BOLT, 6MM 
LEVER ASSEMBLY 

INCLUDES ITEMS 5, 7, 8, 9, 10 AND 15 
LEVER, THROTTLE PLATE PIVOT 

INCLUDES ITEMS 41 AND 42 
FLATWASHER, 1/4" 
LOCKWASHER, 1/4" 
NUT, 6MM 
E-RING 
GOVERNOR ROD 
GOVERNOR LINKAGE 
SPRING 
BRACKET, THROTTLE PLATE MOUNTING 
BOLT, 6MM X 14MM HEX 
AIR FILTER ELEMENT 
O-RING GASKET 
BOLT, 6MM X 25MM HEX 
LOCKING PLATE 
SUPPORT WASHER 
AIR FILTER HOUSING BASE 

INCLUDES ITEM 39 
TINNERMAN CLlP 
AIR INTAKE GASKET 
CARBURETOR 

FOR DETAIL BREAKDOWN. SEE FIGURE 2-8 
CARBURETOR GASKET 
GOVERNOR LINK 
GOVERNOR SHAFT 
GOVERNOR ARM (INSIDE) 
BCLT, 6MM X 22MM HEX 
1/4-20 X 3/4 HEX BOLT 
5/16 FLATWASHER 
GOVERNOR ARM (OUTSIDE) 
1/4-20 HEX NUT 
AIR FILTER & ACCELERATOR BRACKET 
BOLT-GOVERNOR SHAFT 
SERVICE DECAL 
GASKET, GOVERNOR SHAFT BOLT 
BUSHING 
BUSHING 



FIGURE 2-8. CARBURETOR ASSEMBLY. SEE LIST 2-8. 

Manual No. 1013932 - Issue Date 10/89 
Effective Serial No. EG86W-89441 thru EG9048231110 



I 

CARBURETOR ASSEMBLY 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EGSCWs441 thru EG9048-231110 

FIGURE- 
ITEM 

NUMBER 

8 - 

- 1 
- 2 
- 3 
- 4 
- 5 
- 6 
- 6 
- 6 
- 6 
- 6 
- 6 
- 6 
- 7 
- 8 
- 9 
- 10 
- 11 
- 12 
- 13 
- 14 
- 15 
- 16 
- 17 
- 18 
- 19 
- 20 
- 21 
- 22 

PART 
NUMBER 

1014541 

1012974 

1012786 
1012787 
1012788 
1012789 
1012509 
1012795 
1012962 
1012963 
1012964 
1013213 
1013359 
1013879 
1012796 
1012797 
1012794 
1012793 
1012791 
1012792 
1012790 
1013746 
1013685 
1013689 
1013690 
1013700 

1241 
7174 

1012528 
1013701 

UNITS 
PER 
ASM 

1 

1 

1 
1 
1 
2 
1 

N R  
NR 
N R  
N R  
AIR 
N R  
AIR 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 

DESCRIPTION 
1 2 3 4  

CARBURETOR ASSEMBLY 
FOR ILLUSTRATION, SEE FIGURE 2-8 

CARBURETOR REBUILD KIT 
INCLUDES ITEMS 1 THRU 8, 12 AND 13 

JET. PILOT 
SCREW, IDLE STOP 
SCREW, PILOT 
SPRING 
GASKET 
JET, MAIN 92.5 
JET, MAIN 90.0 
JET, MAIN 87.5 SEE MAINTENANCE AND 
JET, MAIN 85.0 SERVICE MANUAL FOR 
JET, MAIN 82.5 PROPER JET SELECTION 
JET, MAIN 80.0 
JET, MAIN 77.5 
GASKET 
NUT 
FLOAT 
PIN, FLOAT 

GASKET 
GASKET 

1 
NEEDLE VALVE ASSEMBLY 

HOSE CLAMP, FLAT SPRING TYPE 
HOSE, BLACK 
HOSE CLAMP, CARBURETOR RETAINER 
SCREW, SELF TAP 4MM X 6MM 
CLAMP, HOSE RETAINER - LARGE 
5/16 FLATWASHER 
5/16 LOCKWASHER 
8MM NUT 
CLAMP, HOSE RETAINER - SMALL 



FIGURE 2-9. GENERATORISTARTER. SEE LIST 2-9. 

Manual No. 1013932 - Issue Date 10189 
Effective Serial No. EG8W2-89441 thru EG9048231110 


































































































	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

